PARTS CATALOG

ZNA490T

CHANGCHAI

ZN490T DIESEL ENGINE

4140 SERIES
&) r.u@m

CHANGCHAI CO.,LTD.,CHINA



CONTENTS

Cylinder Head Cover Assembly(Fig.1) «veouvueiniiininiiiiii (1)

Cylinder Head Assembly(Fig.2) Ceeeres e e s e e (3)

Cylinder Block and Gear Case Assembly(Fig.3) «+«+++stesesresserrssesssunenssnsnrunnseesnnnns (6)

Timing Geat Train(Figd) wovsisanpvisisimie i s s i s i (11)

Piston and Connecting Rod Assembly(Fig.5) .........c..ovvvvveiieiiniieiiciiiie e (13)

Crankshaft and Flywheel AssemblIy(Fig.6) ......viiiviiviieivniiieirnnsrseevnonseessvensacreans (15)

Valve Timing Mechanism(Fig.7) «««+veeveeeeservsvininmniniininnnnnnn (17)

Water Pump and Fan Assembly(Fig.8) «++--+++-eeeerersrnminniinniiiinncneniininneienann (19)

0il Sump Assembly(Fig.9) ................. e (22)

Lubricating Oil Pump Assembly(Fig.10) ....... e (24)

L T — (26)

Oil Suction Strainer Assemblv(Fig.12) O T (28)

Tension Pulley Aasembly(Fig.l.'i}“m_m . (30)

Oil Filter/Air Filter/Generator/Starting Motor/Silencer(Fig.14) e (32)



Cylinder Head Cover Assembly(Fig.1)




Cylinder Head Cover Assembly(Fig.1)

Ref.No. Name of Part Part No. Quantity
1 Seal ring 33.5x2.65 GBIT3452.1-92 1
2 Oil filling cover N85-01002 1
3 Bolt M4x6 GB/T65-2000 4
4 Name plate ZN390TE-01009Y 1
5 Breather tube N85-01004 1
6 Cylinder head cover 4168-010003B 1
7 Cylinder head cover seal N485-01001 1
8 Retainer N85-01005 1
9 Steel wool screen N85-01008 1
10 Multi-hole retaining plate N85-01007 1
11 Oil retainer N85-01006 1
12 Washer 6 GB/T895-87 2
13 " Screw Mox12 ) GB/T65-2000 2
14 Emission label 1
15 Breather pipe ZN390TE-09007 1
16 Pipe clip Q676825 QC/T619-1999 2




Cylinder Head Assembly(Fig.2)




Cylinder Head Assembly(Fig.2)
Ref.No. Name of Part Part No. Quantity
1 Sleeve N85-02101A 4
2 Bolt M8x20 GB/T5782-2000 4
3 - Lifting eye N85-02004 2
4 Exhaust manifold gasket 4L68-020006 4
5 Expansion plug@26 N8§5-02109 4
6 Valve guide N85-02105 8
7 Nut M8 GB/T923-88 5
8 Bé)lt M10x30 GB/T5783-2000 4
g Washer 10 GB/T93-87 6
10 Gasket N85T-20001 1
11 Stud M8x75 GB/T899-88 8
12 Nut M8 GB/T6170-2000 8
13 Exhaust manifold N485T-10001 1
14 Cylinder head J 4B26-021008 1
15 Injector clamping plate 4L68-020009 4
16 Bolt M10x50 GB/T899-88 4
17 Nut M10 GB/T6170-2000 4







